WASHINGTON STATE DEPARTMENT OF ECOLOGY

WATER QUALITY FINANCIAL
ASSISTANCE PROGRAMS
FOR FISCAL YEAR 2002

CENTENNIAL CLEAN WATER FUND PROGRAM

CLEAN WATER ACT SECTION 319
NONPOINT SOURCE FUND PROGRAM

WASHINGTON STATE WATER POLLUTION
CONTROL REVOLVING FUND PROGRAM

DRAFT OFFER AND APPLICANT LIST
FY 2002

July 23, 2001
Publication No. 01-10-031

V>
& Printed on Recycled Paper



The Department of Ecology is an equal opportunity agency and does not discriminate on the
basis of race, creed, color, disability, age, religion, national origin, sex, marital status, disabled
veteran's status, Vietnam Era veteran's status, or sexual orientation.

If you have special accommodation needs or require this document in an alternative format,
[...]
increasing levels of fecal coliform contamination. The main purpose of this project is to determine what and where the major sources of fecal coliform contamination in McAllister
Creek are, and take actions to reduce them. This goal will be accomplished through stream segmentation, prioritization of sources, source analysis, technical assistance, survey
methodology, education, and compliance action.

FP02056: Lacey, City of: 7th Avenue Stormwater Facility: This proposal involves construction of a stormwater treatment facility to mitigate the stormwater outfall located on 7th
Avenue in Lacey. This outfall is the City's last remaining discharge to Woodland Creek. The facility will intercept storm flows that drain from a 13 acre, commercially zoned area of
the City.

FP02057: Lacey, City of: Stormwater Pond Maintenance Outreach Project: This outreach effort will provide homeowners with the motivation and training necessary to better maintain
their stormwater ponds. Through workshops and work parties, homeowners will learn how to effectively maintain their facilities, ultimately preventing pollution of stormwater at the
source and decreasing the incidence of storm pond failure.

FP02058: Tumwater, City of: Deschutes/Percival Habitat & Public Education: This project will protect and enhance water quality and salmon habitat in the Deschutes River main stem
through a combination of riparian buffer revegetation, bioengineering and large woody debris placement, and promote proactive watershed stewardship in the Deschutes River and
Percival Creek watersheds through the development and installation of educational signs.

FP02059: Brewster, City of: Wastewater Treatment Plant Upgrade: The city of Brewster has received an order to make improvements to its wastewater system to meet conditions of its
NPDES permit. This project will accomplish the design and construction of upgrades to replace outdated and marginally functioning components of the plant, bringing the facility into
compliance with federal and state water quality standards.

FP02060: Quincy, City of: Quincy Water Reclamation Plan: Upgrade Quincy municipal wastewater treatment plant from an aerated lagoon facility to a Class A reclamation facility to
permit continued discharge to ground water by surface percolation, in order to comply with new ground water discharge quality standards. New facilities will include headworks
screen, sequencing batch reactor biological treatment (including biological ammonia and nitrate removal), effluent filters and ultraviolet light disinfection facilities.

FP02061: Ferndale, City of: Refinance of Wastewater Treatment Plant Improvements: Improvements included biosolids removal and disposal, conversion of an already existing 1.7
MGD partial-mix aerated lagoon treatment system to a 3.3 MGD dual-powered aerated lagoon treatment system, construction of effluent filters, chlorination/dechlorination system,
approximately 2000 feet of 30-inch effluent pipeline and a new outfall discharging to the Nooksack River.

FP02062: Palouse Conservation District: Palouse Pilot TMDL Project: Phase 2: This project comprises Phase 2 of a three-phase Pilot TMDL project in the Palouse Region. Phase 2
will complete a TMDL Implementation Plan for fecal coliform bacteria on the North Fork Palouse River and allow for completion of TMDLs for all other listed parameters (temp. DO,
pH) with minimal additional resources.

FP02063: Walla Walla County Water District No. 2: Touchet Sewer Facility Plan: Walla Walla County Water District No. 2 is seeking funding to hire an engineering firm to prepare a
"facility plan." The facility plan will evaluate the existing system and determine options to repair and upgrade the sewer treatment system. The options will maximize the use of the
existing system.

FP02064: Bellingham, City of: Whatcom Watershed TMDL Study & Stormwater Mapping Project: The Whatcom Watershed Nonpoint Action Plan is an innovative, multifaceted,
nonpoint pollution prevention program seeking to improve salmonid habitat, water quality and recreational uses of Whatcom Creek. The project takes a three pronged approach in
preventing nonpoint pollution to Whatcom Creek and its tributaries by integrating a TMDL study, mapping of the stormwater system and a public education campaign.

FP02065: Whatcom County: Water Quality Monitoring Implementation: The project will support work being done under the Watershed Planning Act. The project will result in
implementation of a long-term comprehensive water quality monitoring program within WRIA 1 that includes: Identifying the nature and extent of water quality concerns; Identifying
trends; Evaluating management actions; and Meeting Planning Act goals.

FP02066: Napavine, City of: Napavine Comprehensive Stormwater Management Plan: The proposed project would develop a Comprehensive Stormwater Management Plan to address
water quality and quantity problems in the vicinity of the town of Napavine.

Project Summaries, Page 5



Fiscal Year 2001 Centennial Clean Water Fund, Washington State Water Pollution Control Revolving Fund,
Clean Water Act Section 319 Nonpoint Source Fund: Project Summaries

Application number: applicant name: proposed project name: Description (from application)

FP02067: King County Department of Natural Resources: Ground Water Education Program: Promote commitment, awareness, appreciation, and knowledge of ground water resources
through visual and interactive learning activities and public outreach that will create environmentally sustainable lifestyle behaviors and practices that will increase individual
participation in ground water protection and conservation.

FP02068: Davenport, City of: Wastewater Facility Rehabilitation Project: Raw sewage pumping improvements include approximately 4100 feet of force main and larger pumps which
increase capacity from 875 gpm to 930 gpm. Creek discharge is recommended under stringent conditions and depends on creek flow, quality of lagoon final effluent after UV
disinfection. The City would develop and implement a water quality program.

FP02069: Mason Conservation District: Case Inlet Watershed Stewardship Program: The Mason Conservation District, in conjunction with MCDPHS, will work with landowners
within the Case Inlet watershed to decrease nonpoint source pollution, resulting from improper agricultural practices and failing or improperly maintained on-site septic systems. This
assistance will be in the form of farm planning, best management practices implementation, technical assistance and educational outreach.

FP02070: Skagit Conservation District: No Name Slough Implementation - Phase 1: The No Name Slough basin currently suffers from water quality, quantity, and fish and wildlife
habitat impairments, including documented violations of state water quality standards, low flows, and loss of riparian, estuary, and near shore habitat. The proposed project will
directly address recommended action items in a targeted priority area. Through a coordinated and comprehensive stakeholder program consisting landowner participation, public
outreach, volunteer involvement, watershed characterization, and the development of site-specific implementation projects, the SCD will protect and improve the resources of this area.

FP02071: Whatcom Conservation District: Tenmile Creek Riparian Restoration Pilot: This farmer-led initiative joins with an active regional fish enhancement group and conservation
district to meet the needs of salmon, agriculture and community. The water quality problems (fecal coliform, ammonia, temperature, dissolved oxygen, pH) in the Tenmile Creek
watershed will be reduced by establishing appropriate riparian buffers along agricultural watercourses.

FP02072: Nooksack Indian Tribe: Fecal Coliform Transport in Shallow Ground Water Discharging to Streams: Assess the transport of fecal coliform bacteria from agricultural
operations and septic systems through shallow ground water discharging to surface water. Data on enteric bacteria colony numbers, hydraulic head, and geochemical conditions will be
collected from nested piezometer sets installed at three locations and subsurface tile drains. Data analysis will assess the potential for agricultural manure spraying to be providing a
source of enteric bacteria to ground water for transport to surface water.

FP02073: Whidbey Island Conservation District: Agricultural BMP and FMP Implementation/Whidbey Island: Goal: Protect and restore (improve) water quality. Decrease the
negative impacts to water quality/quantity habitat caused by poor livestock management and forestry practices on Whidbey Island. Provide educational and technical assistance to land
owners (residents) of Whidbey Island to help them meet GMA, ESA, and other state and local benchmarks for water quality and habitat protection.

FP02074: Toledo, City of: Sewer System Improvements: To reduce infiltration/inflow into the City's sewer system, the proposed project involves the repair or replacement of
approximately 5,500 linear feet of 6-inch to 12-inch diameter concrete gravity sewer main and side sewer on public property with PVC pipe. The project area lies primarily between
First, Fifth, Alder, and Cowlitz Streets.

FP02075: Pe Ell Town of: Wastewater Treatment Plant Construction: The town of Pe Ell's wastewater upgrade project consists of the construction of a new oxidation ditch with two
secondary clarifiers; headworks including two gravity grit channels, Parshall flume, influent screening, and biological selectors; UV disinfection; effluent pump station; operations
building; sludge drying beds; and conversion of the existing oxidation ditch to an aerobic digester.

FP02076: Okanogan, City of: Okanogan Wastewater Facility Plan: Preparation of a wastewater facility plan, including a wastewater treatment plant evaluation, collection system
evaluation, infiltration and inflow study, and outfall study. The project will provide long-term planning for the City's wastewater utility, help protect Okanogan River water quality and
endangered salmonids, and ensure compliance with the City's NPDES permit.

FP02077: Okanogan, City of: Wastewater Treatment Improvements Design and Construction: Design and construct improvements to the city of Okanogan wastewater treatment
facility, including a new influent lift station, additional RBC units, and UV disinfection. Project will improve plant reliability, and allow more stringent effluent limits to be met for
residual chlorine to protect water quality in the Okanogan River.

FP02078: North Kitsap School District: Bjorgen Creek Common Learning Center: Comprehensive restoration developed on watershed basis; involving district-wide participation of
students by grade levels and youth employment utilizing workbased learning skills. Fully integrated through expanded water quality/marine science studies curriculum at Marine
Science Center on Liberty Bay and creation of Community Learning Center on Bjorgen Creek and pond.

Project Summaries, Page 6




Fiscal Year 2001 Centennial Clean Water Fund, Washington State Water Pollution Control Revolving Fund,
Clean Water Act Section 319 Nonpoint Source Fund: Project Summaries

Application number: applicant name: proposed project name: Description (from application)

FP02079: Lummi Nation Service Organization: Coal Mine Road Sediment Reduction: This project will storm-proof 3.5 miles of north fork Nooksack forest road on Whatcom County
right-of-way. New drainage structures will prevent road initiated slope failures and limit sediment delivery. Specially designed culverts and bridges will be required to meet sediment
objectives and restore anadramous fish passage.

FP02080: Lummi Nation Service Organization: South Fork Saxon Instream Structure: This proposal is to install 4-5 historic-scale large woody debris structures in the south fork
Nooksack River Saxon/Acme Reach. Structures will restore the complex network of large woody debris necessary to limit bank erosion, provide sediment storage. They will scour and
maintain functional salmonid holding and rearing pools for endangered Chinook salmon.

FP02081: Lummi Indian Business Council: TMDL Implementation Monitoring in WRIA 1: Perform water quality monitoring necessary to: implement the Nooksack River and
Johnson Creek fecal coliform TMDLs; evaluate impacts of farm plans and associated BMPs on water quality of downgraded and threatened tribal shellfish beds; and support upcoming
Drayton Harbor fecal coliform TMDL water quality monitoring. Sreamflow and water quality data will be collected and analyzed.

FP02082: Spokane, City of: Refinance Existing Sewer Bond Debt: This project is to refinance existing sewer bond debt. The projects for which the refinancing applies were the CSO
Reduction and the Septic Tank Elimination Programs, which were accomplished in the 1980s.

FP02083: Spokane, City of: Cochran Basin I/I Facility Plan: Cochran Basin was separated during the CSO projects of the 1980s. During development of the current wastewater
facilities plan, grossly excessive I/ was detected in the Cochran Basin. This project will identify the sources, and has the potential of reducing peak interceptor flows by 13 MGD or
more.

FP02084: Spokane, City of: Cowley Creek Diversion: Cowley Creek emerges from ground water springs near Sacred Heart Hospital. It is currently connected to the combined sewer.
This project will intercept approximately 400,000 gallons per day, and by using recently abandoned water mains and some new construction, route the flow separately approximately 1
1/3 miles to the Spokane River.

FP02085: PUD No. 1 of Skagit County: Similk Beach Sewer Improvement Project: County and state health departments have documented failing household septic systems that have
downgraded the commercial shellfish areas along Similk Beach on Fidalgo Island in western Skagit County. The District is working with Skagit County and the Similk Beach
community on a new public sewer system to serve about 70 residences, eliminate the emergent public health problem, and allow the upgrade of the shellfish beds to prior production
status....

FP02086: Franklin Conservation District: Water Quality Education Program: This program will educate agricultural producers and the public about the problem of elevated nitrate
levels in ground water in Franklin County. In addition, a County-wide environmental education program will be developed. The program will educate K-12 graders by providing in-
class instruction about water quality issues. The educational program will be marketed to the public via an interactive web site.

FP02087: Franklin Conservation District: Irrigated Ag Technical Assistance: Reduce agriculture impacts to surface and ground water by providing on-farm technical support for new
irrigation systems, and demonstrate continuous soil-moisture monitors that allow a grower greater control on their irrigation and fertilizer systems. Project includes water quality
monitoring.

FP02088: Franklin Conservation District: Irrigated Ag Loan Program: Reduce agriculture impacts to surface and ground water by providing low-interest loans to growers to convert
inefficient rill and hand- or wheel-line irrigation systems to center pivot or drip systems that prevent surface runoff and reduce ground water leaching.

FP02089: Island County Health Department: On-Site Repair Financial Assistance Program: The program will continue a local loan fund to provide financial assistance to private
citizens to repair or replace failing on-site sewage systems. A priority system will be used to identify and fund failing on-site sewage systems with the most critical water quality, public
health, and citizen need for low interest funding. A portion of the general fund will be reserved to assure loan repayment. A financial institution will provide loan approvals and
contract collection services. Loans will be secured by a Promissory Note and Deed of Trust. Assurances will be obtained for systems installed with local loan funds to be properly